
12

6190755 (Rev A)                                                  86/87R Compressor System User Guide

© 2015, JUN-AIR
We reserve the right to make any alterations which may be due to any technical improvements

Printed in the USA

86/87R- XB Exploded Views

86R-4B 120V/230V - 60Hz

5320226
COMPLETE

A-A 6457020

B-B 6420000

6253000

6252010

5960000

3050005

7156000

5130000

5130000

4071039

6340500

5427002

5075000

7190000

7071000

5414500
7164200

5418000

5417000

6975002

6973090
6341101

6290200

5424000

86R135-101T-N270X

B
B

A

A

6973105

5427001

5427003

6390000

6314000

7024002
6243710 O-RING

B300A

5237700

6341800
6357100
7540000

6253704

6320200

6296850

6341800

6355000
8008302
6390025

6320200

6294600

6294600
62931006293100

5935011

6372700

7565000

6392145

DATE DESCRIPTION PART NUMBER

1760421 - EXPLODED SHEET 1 OF 1

REFERENCE ONLY

2/20/2015 176042186R-4B 230V/60Hz UL



14

6190755 (Rev A)                                                  86/87R Compressor System User Guide

© 2015, JUN-AIR
We reserve the right to make any alterations which may be due to any technical improvements

Printed in the USA

86/87R- XB Exploded Views

87R-4B 120V/230V - 60Hz

5320226
COMPLETE

A-A 6457028

B-B 6420000

6253000

6252010

5960000

3050005

7156000

5130000

5130000

4071039

6340500

5427002

5075000

7190000

7071000

5414500
7164200

5418000

5417000

6975002

6973090
6341101

6290200

5424000

87R642-104RT-N470X

B
B

A

A

6973105

5427001

5427003

6390000

6314000

7024002
6243710 O-RING

B300A

5237700

6341800
6357100
7540000

6253704

6320200

6296850

6341800

6355000
8008302
6390025

6320200

6294600

6294600
62931006293100

5935012

6372700

7565000

DATE DESCRIPTION PART NUMBER

1760401 - EXPLODED SHEET 1 OF 1

REFERENCE ONLY

2/20/2015 176040187R-4B 230V/60Hz UL



20

6190755 (Rev A)                                                  86/87R Compressor System User Guide

© 2015, JUN-AIR
We reserve the right to make any alterations which may be due to any technical improvements

Printed in the USA

Part no. Description
3050005 TANK - 4L CE/UL  w/inspection 

3051000 4L TANK  CE

3210005 TANK - 15B CE                 

3210098 Tank – 15B CE/ASME 16 Bar

3410010 TANK - 25B CE

3411399 TANK - 25B ASME               

4071039 Filter regulator 5u w/automati

4141800 RAPID FITTING ELBOW 1/8"XO6

4146457 RAPID FITTING 06-06MM PIPE

5031000 Pressure switch MDR 2/11

5075000 Pressure switch MDR 21/11 UL  

5130000 GAUGE +40 - 0-16BAR 1/8"DOWN

5237700 CAPACITOR 30UF/370V AC        

5320226 Handle 86/87R-4B

5340000 Handle 87R-25/15B

5414500 Non return valve  f/lubicated

5416100 SAFETY VALVE 12 BAR 177 PSI 

5417000 SAFETY VALVE 9 BAR/135 PSI

5418000 DRAIN COCK 1/4" 4L

5419500 DRAIN COCK 1/4" 15L

5420000 DRAIN COCK 1/4" 25L

5424000 OUTLET COCK 1/4"

5427001 Nipple for connecting Fil/reg

5427002 Nipple for connecting Fil/reg

5427003 Connector for Fil/reg

5935011 Squeeze Box 86R single        

5935012 Squeeze Box 87R Dual          

5960000 CABLE RELIEF

6243710 O-RING F/OF PLUG              

6243715 O-ring O7x1, 5 Viton (for 1 /

6250000 SOCKET 25 MM BLACK

6253704 Rubber Base f/82R

6290200 PLASTIC HANDLE BLACK 025MM

6293100 NUT PG16 BRASS                

6294600 PG-NIPPLE M16 UL/CSA

6296850 CABLE RELEIF HEYCO 1327 ELBOW

6296851 Cable relief Heyco 1226 OF300

*6314000 M6x10 HHCS ZINC PLATE         

*6320200 COUNTER NUT M8 FLAT FZB       

6340500 1/8 PIPE PLUG x 7mm LONG

*6341040 M4x25 SHCS ZINC PLATE

Part no. Description
*6341101 SCREW F/UNLOADER VALVE M5X6

*6341800 M6x10 SHCS                    

*6346300 M8x20 FLAT HEAD ZINC PLATE    

*6355000 WASHER 6.5X13X1.25MM

*6357100 Washer O18xO6.4x1.6 FZB

*6372500 LOCK NUT M4

*6372700 LOCK NUT M8 FZB

*6390000 STAR WASHER TYPE A M6         

*6390025 Star washer type A M8         

*6391800 SCREW PH FZB 4X12

*6391900 M2.2x12 PAN HD SHEET MTL ZINC

*6392145 SCREW GROUND

*6392202 M6 x 12MM FLAT HEAD ZINC

*6392350 M8x25 FLAT HEAD ZINC          

6420000 FLEX PIPE 1/8" 20 (22)

6457020 Teflon hose 1/4" 20 cm with el

6457024 Teflon hose 1/4" 24 cm with el

6457028 Teflon hose 1/4" 28 cm with el

**6973090 Unloader valve

**6973105 Needle f/unloader valve 16.4 m

**6975002 Silencer f/unload valve OF300

7020002 Double nipple 1/8" w/o-ring

7024002 Double nipple 1/4 in w/o-ring 

7025000 DOUBLE NIPPLE 1/4"X1/8"

7025005 Double nipple 1/4"x1/8" w/o-ri

7070000 CONN. PIECE F/NON-RETURN VALVE

7071000 T-PIECE 1/8"

7071350 Tee-connector 1/4" (2xexternal

7156000 EXTENSION PIECE F/COCK SHORT

7156100 EXTENSION PIECE F/COCK LONG

7164200 CROSS CONNECTOR

7180000 ELBOW 1/4" INT/EXT KRG        

7190000 ELBOW 1/8"

7540000 BUSH F/5960000

7555000 Coupling nut 1/8"

7565000 BUSHING 1/4"EXT  X 1/8"INT

7566200 BUSHING 1/4"X1/4" L = 35 MM

8008302 BRACKET                       

8111962 MOUNTING BRACKET F/ 87R-25B   

B300A FILTER PLASTIC 1/4 NPT
* Not available for resale
** Only available in service kit


